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Statement
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. AR ETALREAE (BREBBNETHE) T
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. RHMMEREFMELALREAE (BRRBBNEHE) TR
Copies of the test report without the official seal of the laboratory are invalid.
3. MRETHRE FEk. HEARFLHR.
The test report is invalid without the signatures of compiler, checker and approver.
4. BNRERBTR
The test report is invalid if it is blotted out.
5. REFLWERE#LHE, FHEBIEHRIRE.
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. EREZILRNER, (UHprEERER.
The conclusion of the consignation test is only valid for the provided sample.
7. AKRE Pl SO#E, 30O () (AR, BEREMRE, N
PAep 3030
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRARFUHY, BRAKKRNBRIERITI.

Unless noted otherwise, the test type is consignation test.

k. BT RIEKRBE 3455  Address: No.345 East Yunling Road, Shanghai
HR R 2R A% (Post Code): 200062

BE(Tel): (021) 31765555 B (Fax): (021) 31015117

Mk (web site): www.ghs.cn

B 71558 (E-mail): center@ghs.cn
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& % =i AL/ TR A C21P2101 7. 78V 2925mAh/22. TWh (Rated)
*;rg’?/gﬁ: Chlnese 3000mAh/ 23, 3%Vh (] .]!]( al)
Name of Sample| ., Rechargeable Li-Polymer Battery Pack C21P2101 7.78V 2925mAh/22. TWh (Rated)
English 3000mAh/23. 3Wh (Typical)
S#u‘%lé%ﬁ 1122010570
ample No.
- CEM R R A E
FHEL
Consignor SCUD (Fujian) Electronics Co., Ltd.
A EEL R R T A
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
ol 7 ik WEAr I CRRBe byl T- D
Test thod ST/SG/AC. 10/11/Rev. T 38. 3 UN Manual of Tests and Criteria ST/SG/AC. 16/11/Rev. 7 Sect.ion 38. :
est metho

FIRATR

et [N Gk Ak T- 00D

i ST/SG/AC. 10/11/Rev. 7 38. 3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section 38. !
Criterion
#f du Sh AL i 3 2
Ajpeargnce s IR
Black Plastic film shell
F S H A 2029-01-21 #rimleie B 4 2022-02-16 ~ 2022-03-03
AcceptedDate Test Date
. EEE L I R s e s ARG B L T L iR RO
A 51l
ﬁyﬁ]:ﬁ g Altitude simulation, ”11 luml test, V |i1ml ion, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
R, RSB A E GREAERMETM ) ST/SG/AC. 10/11/Rev. 7 38. 3tarfE TR,
The sample has passed the test items of UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
A £ 48 Section 38.3
Conclusion

SR HM (Date)

i

Al 9E HLEE HEj b ZARechargeable L llhlum Battery.

SR IR 25 U0 T i Ot
BG4S 4511220105 70/ R 4825 ;

Comment
E JiA ZEERN / wmﬁ;\é) O i
C:;;:gggr Post Code
wE 1 T 3 G
Approver: 'p "g‘ Checker: % a Compiler: Tﬁﬁ

B4
Title:

B TR (Vice chiefl engineer)

“L\:_ y
2

' y
|




LA TR AR A TR )
¥ AR E
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1122010570a

2/11
gp | BRURMBLEE | RREEMRRRRT ewsr | xase | &
N Name of Test Standard requirement or The T Result |C lusi R K

0. ltems Clause Number of Standard est Resu onclusion| Remar
WA GBS AMbRAE TS ST/SG/AC. 10/11/Rev. 7
38.3 WlyaTI W% 1
1 . Eﬁﬁm . [N Manual of Tests and Criteria See Appendix 1 &% /
Altitude simulation|sr/so/ac. 10/11/Rev. 7 Section 38.3 Test T.1 Passed
WA GaRUS Mk Tt ST/SG/AC. 10/11/Rev. 7
38.3 HeT2 Rl 2
2 AR LN Manual of Tests and Criteria See Appendix 2 s /
Thermal test  |s1/56/ac. 10/11/Rev. 7 Section 38.3 Test T.2 Passed
WA CHUR AbET S ST/SG/AC. 10/E1/Rev. 7
B3 38.3 4T3 IR 3
3 . . UN Manual of Tests and Criteria Sce Appendix 3 ok /
Vibration  |s7/5G/AC. 10/11/Rev. T Section 38.3 Test T.3 Passed
WA E GRIEFUTAEFMD ST/SG/AC. 10/11/Rev. T
m’ﬁ 38.3 i{32T4 WEH% 4
4 LN Manual of Tests and Criteria See Appendix 4 & /
Shock ST/SG/AC. 10/11/Rev. T Section 38.3 Test T.4 : , Passed
rﬁ BRA M CRIEHBRETF NI ST/SG/AC. 10/11/Rev. 7
38.3 #RISTS WA 5
5 &Hﬁ% UN Manual of Tests and Criteria See Appendix 5 Ak /
External short |st/sc/Ac. 10/11/Rev. 7 Section 38.3 Test T.3 Passed
circuit }
AR GRBUFEHEF Y ST/SG/AC. 10/11/Rev. 7
HE 38.3 RBRT. 6 WLk 6
6 UN Manual of Tests and Criteria See Appendix 6 K /
Crush ST/SG/AC. 10/11/Rev. T Section 38.3 Test T.6 Passed
WA e HUbfET b ST/SG/AC. 10711 /Rev. 7
38.3 wRyaT7 BHET
7 e UN Manual of Tests and Criteria Sce Appendix 7 &k /
Overcharge |s7/56/AC. 10/11/Rev. 7 Section 38.3 Test 1.7 Passed
WA COG Ak dE Ty ST/SG/AC. 10/11/Rev. 7
38.3 LTS k%8
8 gﬁ%ﬂm% LN Manual of Tests and Criteria See Appendix 8 &% /
Forced discharge |st/56/ac. 10/11/Rev. 7 Section 38.3 Test T.8 Passed
BRI &4 PRBERE:20°C-23°C  HA IR AL /%
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
L ,
SERBEA Test ltem
Subcontracted Test saRpE | A / R /
Condition Subcontracted | Name Post Code
Laboratory Wat / 35 /
Address Tel
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Testing Co., Ltd. Test Report—Appendix 1 a1
5% 1 RUAE LA | M
No. Name of Test Items | A)tjtude simulation
. X3 %] Before RBE After
# B a2RE BREHE | HEeLR | K1
%5 Sample Status BE | FHELE | BAE | F%ELE |Mass Loss| Residual | L&
Sample Mass ocv Mass OCV OCV | Other
No. /g N /g N /% /%  |Event
A
P01 | e | 80.8475 | 8,90 | 80.8433 | 8.8 0.01 99.89 | O
002 | oepondRe | so.726 | 890 | 80.7233 | 8.8 0. 00 99.89 | O
008 | qerarrt | so.6438 | 890 | 80.6400 | 8.89 0.00 | 99.89 | O
004 | yepoikl o | so.8199 | 890 | s0.8167 | 8.89 0. 00 99.89 | O
SCYCHEATSE :
005 | geoorord®el | so.e711 | 890 | 80.6669 | 8.89 0.01 99.89 | O
006 | ssmeprore | 80.8914 | 8.90 | 80.8868 | 8.89 0.01 99.89 | O
07 | ssaeqare o | 80.7845 | 8.90 | 80.7810 | 8.89 0.00 99.89 | O
008 | poorERm | 80.8644 | 8.89 | 80.8593 | 8.88 0.01 99.89 | O
N This space intentionally
UT=EH left blank
?
3

£iz: LR V-BR D-F4k R E F-X 0-Rik, RER. LK, RAHE. LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

” e Satetma
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5 0 BRR ALK | B
No. Name of Test Items | Thermal test
X2 R fe I Aft
Ha|  HaRrs BSH Before RBE Afer | 55| #eem| st
RE5 Sample Status RE | F%eR RE FF34 % /& | Mass Loss| Residual | L%
Sample Mass OCV Mass OoCV OCV |Other
No. /g N /s N 1% /%  |Event
ICYCSELTEH
001 (O ot by dbarged | 80-8433 8. 89 80. 8281 8.71 0.02 97.98 | O
ICVCEERE
002 e oty mpaeged | 807233 8. 89 80. 7090 8. 71 0. 02 97.98 | O
ICYCELZ R H ”
003 UG Furts charged | 80-6409 8. 89 80. 6282 8. 71 0. 02 97. 98 0
ICYCSE £ T HL ¢ X
004 e ot ey cbueged | 80- 8167 8. 89 80. 8016 8.71 0. 02 97.98 | O
23CYCsER RN
905 | sscve Furty charged | 8O- 6669 8. 89 80. 6530 8.7 0.02 97.98 | O
25CYCHEATFEML
006 25CYC Fully charged 80. 8868 8. 89‘ 80. 8684 8.72 0.02 98. 09 (0]
25CYCHEA T - .
007 zscvz Fully charged 80. 7810 8. 89 80. 7673 8.71 0.02 97. 98 0]
25CYCrEAFIl ;
008 250YC Fully charged 80. 8593 8. 88 80. 8465 8.71 0.02 98. 09 o)
BUFS(] This space intentionally

left blank

Hik: Lok V-HBR D-M4k R-LE F-£ X 0-A#kH. RHA. LK, LHaR. LLX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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&3 3 RRAB LKA | R
No. Name of Test ltems | vibration
Ha|  Maxs B Before RBE After | gginx | Maem | e
S5 Sample Status RE FueE| KE | A%EE [MassLoss| Residual | &
Sample Mass ocv Mass ocv OoCV Other
No. /g vV /g N % % Event
IcYCre Rl - -
001 1cYe Fu{‘y charged 80. 8281 8.71 80. 8328 8.71 0.00 100. 00 0]
ICYCTE2FEH
002 1cic Fuﬁy charged 80. 7090 8.71 80. 7134 8. 71 0.00 100. 00 0
ICYCTEATEHL on RO - :
003 1ove Fuﬁy charged 80. 6282 8.71 80. 6325 8.71 0. 00 100. 00 O
IoYCE £ TR - . ,
004 1CYC Fully charged 80. 8016 8.71 80. 8057 8.70 0.00 99. 89 0]
25CYCHE AR . - :
005 25CYC Fully charged 80. 6530 8.71 80. 6575 8.71 0.00 100. 060 (0]
25CYCHEA R -
006 250YC Fully charged 80. 8684 8.72 80. 8711 8.7 0.00 99. 89 O
25CYCSE A TSIl e
007 250YC Fu”y' charged 80. 7673 8.71 80. 7728 8.70 0.00 99. 89 o
25CYCHE AT - ~
008 2501 Furly charged | 80- 8465 8. 71 80. 8501 8.70 10.00 99. 89 o
EL%‘ﬁfl'l This space intentionally

left blank

%ik: L-#i V=R A D-MRk R-LE F-&X O-Rik. L&, LMK, THE, RALK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A5 ) R B L AR hik
No. Name of Test Items Shock
X 33T Before X JE After :
HRBm HRRE REHK | MEOE | L
2 Sample Status f& | Fmefk| RE | FBELE| Mass Loss| Residual | &
Sample P Mass oCcVv Mass OoCV OoCv Other
Nop /g N ‘e N 1% /% | Event
001 | oermsRd o | o838 871 80.8316 | 8.71 0. 00 100.00 | O
002 | et ol somis| 871 | 80.7125 | 8.7 0. 00 100.00 | O
003 | |qerreRe | soe32s| 871 | 80.6314 | 8.7 0. 00 100,00 | ©
g e
004 | opishfl | 80.8057 | 8.70 | 80.8045 | 8.70 0. 00 100.00 | O
005 | jpocrokl | s0.6575| 8.7 80.6564 | 8.71 0.00 100.00 | O
006 | pocmErE - | so.grii| 871 | 80.8700 | 871 0.00 | 100.00 | O
007 | poacmst | so7r8| 870 | 807716 | 870 | 0.00 | 100.00 | O
008 | picRen® | so.ssor| 870 | 808402 | 8.70 0. 00 100.00 | O
BURS) This space intentionally

left blank

Y

’éﬂ(‘i: L_iﬂ% V-iﬁl ::L D"M"$ R-"K;!&l F_fgk O-i;‘tu:%\ fb% :i\ f—a%%\ ﬁ‘kﬁ\ fl—aﬂko
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A% 5 Rl B B SR o

No. Name of Test Items External short circuit
wams | waws | FRCERICC, R
§ample No. Sample Status ’ e Other Event

001 Lt Futte charged 5.6 0

002 L Fully sharged 5.6 0

003 L1 iy dharged 55. 0

005 25(:32(:125?{? zﬁf-ged 57.0 0

006 25C$’?ﬁc;§ﬁf§:§ged 85.9 0

007 25050 Pty sharge 6.7 0
. 008 zscficgﬁﬁf ﬁ:@ 56.3 0
BT This space intentionally left

blank

%i5: D-MRHK RaLE F-RX 0-TMtk, RAeXk., L#AK.

Note: D-Disassembly R-Ruptur

F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 RURALAE | FE
No Name of Test ltems Crush
e e | e LR
Sample No. Sample Status : e Other Event
009 ICYlCC \:—3(;)%5 oc%:gfm 20.8 o
o Y 505 Capaety 20.6 o
ol lCYlCC Ys.co‘xi5 Og;faijw 20. 6 0o
ooz 1C\r1cC Y-:»Cow,s (?;iffity 20.8 o
013 lcy']cc Y’fO”: 03?,;':1[\ 20.8 0
=
o 2500 G Como 20.6 5
o zsésgi%eg‘i%w 20.8 o
o1 25c2YSCCYsCmf ogir;:ity 20.9 0
e
o 2507 G Copiy 20,9 o
o8 250 5 Copiy 20.6 5
PIFasg  [This space intentionally left blank

)

&ix: DRk F-E K O-RMIK, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 RWR B LA yulp; !
No. Name of Test Items | gvercharge
Ma%s HoRE k- AUV 1
Sample No. Sample Status Other Event
ICYCE £ T
019 1CYC Fully charged 0
ICYCE R H (0]
020 1CYC Fully charged
021 1ICYCRE R 0
1CYC Fully charged
ICYCSE 2T
022 1CYC Fully charged 0
25CYCREERH
023 25CYC Fully charged 0
25CYCSE& T
024 25CYC Fully charged 0
v 025 25CYCTEA T 0
25CYC Fully charged
25CYCTEA S o
026 25CYC Fully charged
DTFER This space intentionally left blank

%ix: D-ARAR F-R XK O-LMIK, LK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
)
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A% g A B LA il
No. Name of Test Items Forced discharge
K& H &R SARE
Sample No. Sample Status Other Event
027 1CYC llf‘:lc l))'l: ?:ﬁﬁarged Y
028 1CYC llg:,l(;;f%iﬁss(c?arged 0
‘ 029 1CYC ll(qu(l’; Tii%ﬁnged 0
030 1CYC llg};ci;j?i)zﬁirge(i 0
031 1CYC ]lfl?’l(:lr};:f.ﬁ:i’?c?al'ged %
032 1CYC ll-’(irlclj;i !:ib:(c‘l?‘arged 0
033 1CYC llglylﬁj?ﬁ?cfarged 0
034 1CYC ][f:’]‘-:ll; .{:iﬁi(cllllj.arged 0
035 1CYC llguy ICI;; %iﬁsslc?a’rged 0
036 1CYC lf-‘cl?'lclflyﬁ!:ijjfclk‘;!arged 0
' 037 25CYCQ S[E:l(‘]"; Tiijskclllllarged 0
038 25CYC2 Sifl:;cli?fib:i:fal‘ged 0
039 25CY(? 5£;i?fa%cll‘farged 0
040 25CYL"Z :’lf;lYl(;? /(ii\:i)‘?cfarged 0
041 ZSCY(?SISi:IICl? {-[l’:iii:?ixrged 0
042 25(‘,\((;2 Slg?,l(:lif?;ijfcll&!arged 0
043 25(2YC2 5F(ilchl?%iﬁ:{c?arged 0
. 044 25CY('2 ﬁlglyl(;j;ﬁ {:;fjs‘tzll%arged 0
045 2501C SFCuvlcffi?cfarged 0
046 25CY(? sl’(irlcl?%iﬁslcf‘arged 0

&iz: D-MAR F-A2 X O-RMIR, LA K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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MODEL (I8 /=)
C21P2101
2ICP7/43/64 |

ase visit www.asus.com
Rebhargsabt » Li- Pa lymer Battery Pack

fian) Elactronics Co.,Lid.
Assemblad In China

I
A !ﬁﬁzwnﬁﬁﬂé’—‘&ﬁﬁifﬁ}
Please refer to manual before using battary.
‘aulllez consulter la manual d'utilisation
t d'utiliser la batterie. Beziehen Sle
te &l dlases Hﬁndbuch, bevar Sia
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